sgazideasvnazveudgluiusasiasufiing
(Scope of Accreditation for Testing)

Tususesawi 22-LB0207 THAILAND
(Certification No. 22-LB0207)

YoreaUuRnis anideInemaniuazinalulaguvisUszmalng gudnisussiiuvielng

(Laboratory Name) v a s o
M@QUQUWHW?W@&@UU??‘QJ]N‘VI

(Thailand Institute of Scientific and Technological Research , Thai Packaging Centre,
Packaging Testing Laboratory)

NUYLAVNTIUTOI negau 0525

(Accreditation No.) (Testing 0525)
aduil 05 PaNIUALATUN 30 NINYIAYN W.A. 2567 89Tui 7 dunaw w.e. 2572
(Issue No.05) (Valid from) (30 July B.E.2567 (2024)) (Until) (7 March B.E.2572 (2029))
anunmviesufuiinig M a1is Ouwenaaun  Otesna Owndeun Owaneaniun
(Laboratory status) (Permanent) (Site) (Temporary) (Mobile) (Multisite)
GRYRRRRY 2GRN F1YN1INAEDU Fvegau
(Field of Testing) (Parameter) (Test Method)
anlnaiue
(Consumer products field)
1. uHuNIEAEENYN - ANUAULTINALULIAS - 150 3037:2022
(Corrugated Fibreboard) (Edgewise Crush Resistance)
2 kN/m 819 45 kN/m
(2 kN/m to 45 kN/m)
- mmﬁmu‘;mﬂuumuau - 1SO 3035:2011
(Flat crush resistance)
150 kPa §i9 500 kPa
(150 kPa to 500 kPa)
2. uunsyauvlletuazuiunszay | - N1IARTNN - 1O 535:2023
anun (Water Absorptiveness)
Y Y Py
(Kraft Paper and Corrugated Fibreboard) 10 g/m2 a3 300 g/m2

(10 ¢/m? to 300 g/m?)
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sgazideasvnazveudgluiusasiasufiing
(Scope of Accreditation for Testing)

TuSusasaan 22-LB0207 THAILAND
(Certification No. 22-LB0207)
adun 05 ponbARIuATUN 30 NINYIAL W.A. 2567 893un 7 Juney we. 2572
(|SSU€ N0.0S) (Vahd from) (30 _JULy B.E.2567 (2024)) (Uﬂtil) (7 March B.E.2572 (2029))
anunmeslfuiinig M a3 Owenaaun  Otesn Owndeun Ovaneaaiui
(Laboratory status) (Permanent) (Site) (Temporary) (Mobile) (Multisite)
#@17971N13NAdEBU FYNITNAEU IWnegeu
(Field of Testing) (Parameter) (Test Method)
anlnafie
(Consumer products field)
3. NTEANYUATNTEATWLTS - ATUATULTIAY - ASTM D 828-22
(Paper and Board) (Tensile Strength) - 1SO 1924-2: 2008

(0.5 kN/m to 30 kN/m)

- M3EAFT B4 AU
(Strain at Break)
1% fis 15%
(1% to 15%)

- JdnuInggu - 1SO 536: 2019
(Basis weight)

10 g/m? 9 500 g¢/m?
(10 ¢/m?to 500 g/m?)

4. Wauwanasn - AIUAULTIA - ASTM D882-18
(Plastic film) (Tensile Strength) - 1SO 527-3: 2018
2 MPa #3120 MPa Q/

(2 MPa to 120 MPa)

- MsPac o YN

(Nominal strain at break)
2 % 94 1 000 %

(2 % to 1 000 %)
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sgazideasvnazveudgluiusasiasufiing

(Scope of Accreditation for Testing)
Tususaaavin 22-LB0207

(Certification No. 22-LB0207)

atduf 05 PONWIAUATUN 30 NINYIAN W.A. 2567

D9IUN 7 Tunay W@, 2572

(|SSU€ N0.0S) (Vahd from) (30 _JULy B.E.2567 (2024)) (Uﬂtil) (7 March B.E.2572 (2029))
anunmeslfuiinig M a3 Owenaaun  Otesn Owndeun Ovaneaaiui
(Laboratory status) (Permanent) (Site) (Temporary) (Mobile) (Multisite)
GREKMIRNPY 251041 IYNIINAEDU IWnegeu
(Field of Testing) (Parameter) (Test Method)

anlnafie
(Consumer products field)

- AMUAUANTRNNTELNN
(Drop test)

5. ﬂd@ﬁﬂi%ﬂﬂﬂ@ﬂﬂuﬂUiiﬂau#}
(Corrugated Fibreboard Box for Products)

weight of sample:
maximum 50 kg
height of drop:

31 cm to 97 cm

- AUANUNSE LA DULUUAIAD
A9

(Vibration.-.fixed displacement test)
frequency:

120 rpm to 300 rpm
weight of sample:

maximum 68 kg

- MINAFDUNITNANIY
(Compression test)
size of sample:
maximum 60 cm x 90 cm

load: maximum 700 kg

- ISTA Resource Book 2023
Procedure 1A and 2A
- TAPPI T 802 om-22

- ISTA Resource Book 2023
Procedure 1A and 2A

- ISTA Resource Book 2023

Procedure 2A Q/
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sgazideasvnazveudgluiusasiasufiing
(Scope of Accreditation for Testing)

TuSusasaan 22-LB0207 THAILAND
(Certification No. 22-LB0207)
adufl 05 PONWIAUATUN 30 NINYIAN W.A. 2567 Dedun 7 Juney w.e. 2572
(|SSU€ N0.0S) (Vahd from) (30 _JULy B.E.2567 (2024)) (Uﬂtil) (7 March B.E.2572 (2029))
anunmeslfuiinig M a3 Owenaaun  Otesn Owndeun Ovaneaaiui
(Laboratory status) (Permanent) (Site) (Temporary) (Mobile) (Multisite)
d@11nN1Inaday YN1INAEDU IWnegeu
(Field of Testing) (Parameter) (Test Method)
anlnafie
(Consumer products field)
6. ﬂé’@ﬂﬂi%ﬂ’]‘lﬂgﬂﬂuﬂﬁ’m%UUﬁﬂ - AMUAIUNITANATELAN - IMDG Code, 2022 edition
dumdunsng (Drop test) - ADR 2023 volume 2

(Corrugated Fibreboard Box for

weight of sample:
Dangerous Goods)

maximum 50 kg

height of drop: 80 cm to 180 cm

ANSL5 890U
(Stacking test)

size of sample (W x L):
maximum 60 cm x 90 cm

load : maximum 700 kg

7. faNsEAYEMIUUTIYEUAT - MsiSesdou -IMDG Code, 2022 edition
JUANTIY (Stacking test) - ADR 2023 volume 2 O/
(Fibre drum for Dangerous Goods) size of sample ((I) x h):

maximum 60 cm x 95 cm

load: maximum 700 kg
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sgazideasvnazveudgluiusasiasufiing

(Scope of Accreditation for Testing)

Tususoaavi 22-LB0207

(Certification No. 22-LB0207)

adufl 05 PONWIAUATUN 30 NINYIAN W.A. 2567 Dedun 7 Juney w.e. 2572
(|SSU€ N0.0S) (Vahd from) (30 _JULy B.E.2567 (2024)) (Uﬂtil) (7 March B.E.2572 (2029))
anunmeslfuiinig M a3 Owenaaun  Otesn Owndeun Ovaneaaiui
(Laboratory status) (Permanent) (Site) (Temporary) (Mobile) (Multisite)
GREKMIRNPY 251041 IYNIINAEDU IWnegeu
(Field of Testing) (Parameter) (Test Method)

anlnafie
(Consumer products field)

7. fanszaudmIuUTIAUM
JUATY (91D)

(Fibre drum for Dangerous Goods) (Cont.)

8. QINAERNAMTUUTIAUA
JuUAY

(Plastic bag for Dangerous Goods)

9. falanedmSuuIIREUAMIUATIY

(Metal drum for Dangerous Goods )

- AMUAUANTRNNTELNN
(Drop test)

size of sample (¢ x h):
maximum 60 cm x 95 cm
load: maximum 200 kg

height of drop: 80 cm to 180 cm

- ANUAIUAITANNTZUAN
(Drop test)

size of sample (W x L):
maximum 65 cm x 95 cm

load: maximum 50 kg

height of drop : 80 cm to 180 cm

- NS5 899U
(Stacking test)

size of sample ((I) x h):
maximum 60 cm x 95 cm

load : maximum 700 kg

- IMDG Code, 2022 edition
- ADR 2023 volume 2

- IMDG Code, 2022 edition
- ADR 2023 volume 2 O/

- IMDG Code, 2022 edition
- ADR 2023 volume 2
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sgazideasvnazveudgluiusasiasufiing
(Scope of Accreditation for Testing)

TuSusasaan 22-LB0207 THAILAND
(Certification No. 22-LB0207)
adufl 05 PONWIAUATUN 30 NINYIAN W.A. 2567 Dedun 7 Juney w.e. 2572
(|SSU€ N0.0S) (Vahd from) (30 _JULy B.E.2567 (2024)) (Uﬂtil) (7 March B.E.2572 (2029))
anunmeslfuiinig M a3 Owenaaun  Otesn Owndeun Ovaneaaiui
(Laboratory status) (Permanent) (Site) (Temporary) (Mobile) (Multisite)
d1U7N1INEU IYNIINPNFIU 3%“1/1@816]‘U
(Field of Testing) (Parameter) (Test Method)
anlnAsiu
(Consumer products field)
9. dalavgdmSUUTIRAUAMBUATIE | - AITUAIUNITANNTZUNN -IMDG Code, 2022 edition
(#19) (Drop test) - ADR 2023 volume 2
(Metal drum for Dangerous Goods ) (Cont.) )
size of sample ((I) x h):

maximum 60 cm x 95 cm
weight of sample :

maximum 250 kg

height of drop : 80 cm to 180 cm

10. MYULNAFRANUIIIOINIS - pgm (Pb) - 19N.653-2554 1984
(Plastic packaging for foods) (Lead (Pb)) 1UDN.656-2556
Limit of Quantitation (LOQ):

- 18N.654-2554 ©1994
2 mg/kg sample 18N.656-2556
- 3191.655 LAU 1-2553 91994

1UDN.656-2556 Q/
- wAndley (Cd)

(Cadmium (Cd))
Limit of Quantitation (LOQ):
2 mg/kg sample
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